A professional tool set for balancer replacement. Built-in bearing makes balancer replacing job easy and damage-free. 4-slot puller plate plus 9 threaded adapters fit to balancers on most engines.

This universal kit will take care of most balancers with threaded removal holes.
Not only does it remove balancers it also installs them, using the included threaded crank shaft adaptors.
Why risk damaging your balancer or crank key way by hammering it on?
Kit also includes special 1/4 shoulder bolts and 2 inch extension for removing balancers on 3.8L and 3.3L Holden V6 engines.
The main plate is fitted with a thrust bearing for reduced friction and easier operation. Includes five sets of three fixing bolts: 2x1/4 UNF, 5/16 UNC, 3/8 UNC, 3/8 UNF.
Includes installing adaptor sizes: 7/16 , 1/2 , 9/16 , 5/8 & 3/4 UNF 12 x 1.5mm, 14 x 1.5mm & 16 x 2.0mm.

INCLUDES:
Puller Plate + Bearing 1 pc
Center Screw + Puller Nut 9/16" 18 150 mm 1 pc
Round Head Threaded Adapter 3/8" 16 41 mm 1 pc
Double Threaded Adapter 3/4" 16 | 3/8" 16 45 mm 1 pc
Double Threaded Adapter 5/8" 16 | 3/8" 16 45 mm 1 pc
Double Threaded Adapter 9/16" 16 | 3/8" 16 45 mm 1 pc
Double Threaded Adapter 1/2" 16 | 3/8" 16 45 mm 1 pc
Double Threaded Adapter 7/16" 16 | 3/8" 16 45 mm 1 pc
Double Threaded Adapter M16xP2.0 | 3/8" 16 45 mm 1 pc
Double Threaded Adapter M14xP1.5 | 3/8" 16 45 mm 1 pc
Double Threaded Adapter M12xP1.5 | 3/8" 16 45 mm 1 pc
Hex Head Cap Screws 3/8" 24 2 3 pcs
Hex Head Cap Screws 3/8" 16 2 3 pcs
Hex Head Cap Screws M8xP1.25 70 mm 3 pcs
Hex Head Cap Screws M6xP1.0 70 mm 3 pcs
Washer 3 pcs
Washer 3 pcs

(DM13-2166)

SKU DM13-2166
Shipping Weight 2.2500kg
Shipping Width 0.260m
Shipping Height 0.050m
Shipping Length 0.330m
Shipping Cubic 0.004290000m3
Unit Of Measure ea

Be The First To Review This Product!

Help other Ozwide Tools Pty Ltd users shop smarter by writing reviews for products you have purchased.

Write a product review